HD PROFESSIONAL

SMA 1212CES PLUS - 159943

POS. - POS. -
No. Ref.No. Description No. Ref.No. Description
1 168706 Gear box HD 45 102100 Switch PS8
2 361366 Screw K 4X25 TORX 20 46 153056 Brush
3 330335 O-ring 16X2B 47 1563057 Brush with a switch
4 117795 Lock button 1ill 16.Mar.2014 - 48 129082 Brush holder set
5 330704 O-ring 5x1,5 NBR 70 48 142187 Brush holder set
6 115165 Spring 49 254364  Spiral spring
7 179011 Nut M 8x1LH 50 361360 Screw K 4X9.5 TORX 20
8 169933 Gearset 51 256500 Cord clamp
9 933756 Bearing HKO709 52 162759 Cord protector
1 167335 Gasket 13,5 53 168699 Cord with a plug RAL 3020
12 156478 Rubber bush 56 159915 Couple cover set
13 331437 Bearing 629 2RSL P63 LDS 18SpA 57 361328 Screw K4x18 TORX 20
14 167339 Profile washer set 58 361367 Screw K 4X37/25 TORX 20
16 167311 Bearing cover 1ill 19.Jan.2016 - 59 116757 Rubber bush
17 361495 Screw G2-M4x12 MK 60 166354 Spindle
18 152579 Fan 61 179007 Gasket
19 331509 Bearing 626 2RSL 62 145414 Bearing bed
20 169938 Armature set 63 132644 Screw
21 129087 Elastic sleeve 64 169953  Electronic block
22 117798 Spacer washer 65 167990 Spring
23 117799 Spacer washer 66 361288 Screw M 6x301SO7380
24 330732 Circlip A35-1D 67 145371 Stopple
25 361365 Washer PASSCHEIBE20x28x1 DIN988 68 179614 Bush
1ill 11.Mar.2014 - 26 330718 Bearing 6300-2RS 69 361301 Screw M 5x9 ISO 7380
26 331665 Bearing 6300 - 2RSL 70 179019 Plate
27 330639 Circlip B10 7 361269 Screw M 6x60 ISO7380
28 179006 Pinion 72 145370 Pipe L108,5mm
29 330336 O-ring 50X2B 73 156357 Support
30 179001 Bearing shield 74 361361 Screw K 5x13
31 361131 Screw H2-M4x12 75 361312 Screw M 6x18 DIN 427
32 330017 Bearing 626 76 184121 Dust Extraction Adaptor
33 179003 Spindle gear 77 1656295 Gasket
34 330588 Circlip A28 78 1565294 Brush
35 330483 Circlip B12 79 330486 Circlip B35
36 330312 Bearing 6001-2RSC3 80 179628 Spring
37 331288 Gasket BAUX2 15x26x7/SIMRIT 81 155285 Protective cover ©220
38 167299 Diffuser L 50-55 82 165296 Collar
39 361430 Screw 3.9x69 83 121838 Locking nut
1ill 11.Dec.2016 - 40 159932 Stator set 84 165259 Disk
40 148550 Stator set 85 165297 Disk
4 167294 Body L50-55 86 143468 Disks set 225mm
42 1567301 Button 87 160015 Special spanner 200
43 167300 Guiding switch lever L 88 145415 Bearing bed set HD
1ill 22.Jan.2013 - 44 131214 Pressure spring 0,5xE4x25 100 145373 Bush
44 146782  Pressure spring 0,4x4x25

88 - 33, 34, 35, 36, 37, 60, 62

143463

SPARKY POWER TOOLS e 2018

77 (only SMA 1212CES Plus)

78

= =

142934

39



	Button 3: 
	Page 3912: 



